
 

1 
 

Contract no. 688320 
 

MADFORWATER 

DevelopMent AnD application of integrated technological and management solutions FOR 
wasteWATER treatment and efficient reuse in agriculture tailored to the needs of 

Mediterranean African Countries 

 

Deliverable No. D6.1 

Deliverable Full title Integrated water & land management strategies and 
policy recommendations 

Work Package No. and Title WP6 - Integration and assessment of water and land 
management strategies, policy recommendations 
and exploitation 

Lead beneficiary University of Applied Sciences and Arts Northwestern 
Switzerland (FHNW) 

Authors 

(Acronyms of Beneficiaries 
contributing to the deliverable) 

FHNW: Emmanuel Oertlé, Andrin Dietziker, Sandra 
[...]
Agriculture Organization of the United 
Nations, 2016) 



 
 

108 
 

 
Figure 33: MWW Stakeholder opinion on the suitability of constructed wetlands  

 How do you evaluate this wastewater treatment according to the specific needs and 

characteristics of this wastewater and your country / governorate / basin ?  

 
Figure 34: MWW Stakeholder opinion on the specific needs and characteristics of constructed wetlands. 

 Is this irrigation technology suitable for your country, governorate or basin? 



 
 

109 
 

 
Figure 35: General suitability of irrigation technology “anti-leakage calibrated irrigation nozzles” in stakeholder country, 
governorate or basin  

 
Figure 36: Suitability of different aspects of irrigation technology “anti-leakage calibrated irrigation nozzles” in 

stakeholder country, governorate or basin 

 

8.4 EG4: Strategy description from the WP5 agro-economic model from a technological 
perspective  

Technology data (EG4) 

The Irrigation Improvement Project (IIP) enabled the operation of Daqalt canal on a 
continuous flow through automatic downstream control gates with the aim to guarantee 
greater flexibility in the timing of irrigation applications. The flow is in the branch canal is 
determined by regulation of the discharge at the head of the canal and accounts for the area 



 
 

110 
 

served by the canal and the cropping area. Despite the improvements, the problem of inequity 
between head and tail areas along the branch canals could not be solved. The developed agro-
economic decision support tool (DST) (see Del. 5.2 for a detailed description) helps to evaluate 
the introduction of an innovative irrigation technology of gated pipes (EG-TS and EG-WAS) and 
the practice to reuse drained water. Additionally, alternative political scenarios are analyzed 
and impacts of different policies in terms of parameters deemed relevant are estimated by the 
agro-economic model (EG-PS1 and EG-PS2).  

 

   

Figure 37:  Flow chart of the current and proposed irrigation technology - MADFORWATER WP3. 



 
 

111 
 

Table 20: Average crop yields in 
Egypt - Source: Agricultural Statics in 
Kafr El Sheikh, Economic Affairs 
Sector, MALR, various years 

 Water availability: 

Table 18: Water availability data. Retrieved from the MADFORWATER Del. 5.2 report (2020). 
 

Water supply Water demand 

Stra
tegi
es 

Average provided 
water 
(m3/year/ha) 

Daily average 
provided water for 
185 ha (m3/d) 

Average provided 
water for 185 ha 
(m3/year) 

Water used 
for 185 ha 
(m3) 

Drained 
water 
(m3) 

System 
performanc
e index 

EG-
BS 

17,787 9,141 3,290,595 4,226,196 936,818 0.78 

EG-
TS 

17,780 9,137 3,289,377 3,720,227* 430,850 0.88 

EG-
WAS 

16,002 8,223 2,960,430 3,720,227* 759,797 0.80 

EG-
PS 

16,002 8,223 2,960,430 3,720,227* 759,797 0.80 

* Water demand decreased due to the new technology 

 Distance from WWTP to irrigation [km] 11.42km long Yazeed (62km) branch 

canal+ 

 Land and crop data [ha]  185 ha (six selected Mesqas [private 

channels]) 

 Irrigation method Innovative calibrated nozzles 

+ Study area covered six tertiary canals of the Daqalt sub-branch canal 

 

Costs (EG4) 

The cost and revenue data are stated in the following: 

Table 19: Cost and revenue data. Retrieved from the MADFORWATER Del. 5.2 report (2020). 

 
Costs Revenue 

Strategies 
Average 
production costs 
[€] 

Distribution costs 
[€/kWh]* 

Annualized cost 
of new 
technology [€]  

Additional 
O&M cost 
[€/year] 

Average farmer income 
[€/ha/y] 

EG-BS 170,173 0.061 - - 3,481 

EG-TS 170,173      0.061** 42,893 145 3,368 

EG-WAS < 170,173 0.061 42,893 145 3,335 

EG-PS1 < 170,173 0.061   3,481 

EG-PS2 < 170,173     > 0.061*** 42,893 145 3,481 

*  Energy costs cannot be calculated based on the data available in the Del. 5.2 
**  Energy/cost savings due to a positive effect on the irrigation system (only furrow irrigation) 
*** Energy/cost savings due to a positive effect on the irrigation system (only furrow irrigation) but simultaneously a 

higher energy price due to an introduced energy pricing policy 
 

 

 Selling price of products [€/ha] and average crop yields [ton/ha]  

 

 2007-‘12 2013 



 
 

112 
 

Table 21: Selling price of agricultural 
products in Egypt - Source: MALR 

 

 

 

 

 

 

 

 

 

 
Expansion potential (EG4) 

The data in Table 6 for an expansion potential in Egypt bases on the assumption that the 
water supply and use would decrease approximately about the same percentage (-10% and -
13%, respectively) as calculated with the agro-economic model. The water supply for agriculture 
would possibly decrease by around 7,230*106 m3/year. The water use reduction would possibly 
decrease by around 8,432*106 m3/year.  

Table 22: Estimated figures based on FAO. 2016. AQUASTAT Main Database, Food and Agriculture Organization of the United 

 
Water supply Water demand 

Strategies 
Average provided 
water for 185 ha 
(10^6 m3/year) 

Average provided 
water for Egypt 
(10^6 m3/year) 

Water used for Egypt 
(10^6 m3/year) 

EG-BS 3.29 72,300 62,000 

EG-TS 3.29 72,300 53,568 

EG-WAS 3.29 65,070 53,568 

EG-PS 3.29 65,070 53,568 

 

  

Cotton 14.2 11.6 

Maize 8.6 8.7 

Rice 9.5 8.9 

Wheat 6.4 6.3 

Alfalfa n.a. n.a. 

Vegetable
s 
(Potatoes) 

33.8 34.3 

Sugarbeet 48.6 47.8 

Price, Euro/ha 

Cotton 971 

Maize 157 

Rice 240 

Wheat 209 

Alfalfa 512 

Vegetables (Potatoes) 209 

Sugarbeet* 34 



 
 

113 
 

 

8.5 TU1: Strategy description from decision support tool  

Technology data (TU1) 

Overall, the situation in Tunisia appears diverse in the possible combination of 
production potentials and agronomic centres that are more wide spread in Tunisia. Touristic 
centres and to irrigate high valuable crops in a highly intensive and surface minimizing way, 
whereas the seasonality of the wastewater availability according to the touristic peak seasons 
should be considered. From the logistic perspective the priority areas to intensify the production 
of high value crops should be the area of Nebeul (73 100 inhabitants) at the south of the Cap 
Bon peninsula.  

The developed decision support tool (DST), which identifies technology options that can 
treat wastewater to the desired quality, was used to evaluate basin-scale and national level 
wastewater treatment strategies (WWTS). We analysed the reuse potential of typical effluent of 
municipal wastewater in order to comply with the ISO regulation category C – agricultural 
irrigation of non-food crops. The top ranked treatment strategy according to the cost criterion 
is no treatment with the following technological parameters (Varela-Ortega et al., 2020b):  

 Water quantity (availability) [m3/d]  The analysis has been conducted with a 
water capacity of 10,000 m3/d.  

 Water quality [e.g. total coliform CFU 
/ml] 

The typical effluent municipal wastewater 
quality consists of the following quality 
parameters: 

25 mg/L for TSS, 31 mg/L for BOD, 56 mg/L 
for COD, 40 mg/L for total nitrogen, 10,000 
No/100ml for total coliforms, 500 mg/L for 
TDS, and 10 mg/L for total organic carbon. 

 

Costs (TU1) 

In the following the costs facts are summarized (Varela-Ortega et al., 2020b):  

 Production costs [€/m3] Since the DST resulted in a “no treatment” 
strategy, there would be no production costs 
at all.  

 Selling price of treated WW [€/m3] N/Av 

 

Expansion potential (TU1) 

In the following the expansion potential is summarized (Varela-Ortega et al., 2020b):  



 
 

114 
 

 

 

8.6 TU2: Strategy description from decision support tool  

Technology data (TU2) 

Overall, the situation in Tunisia appears diverse in the possible combination of 
production potentials and agronomic centres that are more wide spread in Tunisia. Touristic 
centres and to irrigate high valuable crops in a highly intensive and surface minimizing way, 
whereas the seasonality of the wastewater availability according to the touristic peak seasons 
should be considered. From the logistic perspective the priority areas to intensify the production 
of high value crops should be the area of Nebeul (73 100 inhabitants) at the south of the Cap 
Bon peninsula. 

The developed decision support tool (DST), which identifies technology options that can 
treat wastewater to the desired quality, was used to evaluate basin-scale and national level 
wastewater treatment strategies (WWTS). We analysed the reuse potential of typical municipal 
wastewater (MWW) in order to comply with the local Tunisian wastewater reuse regulation – 
NT 106.03 standard irrigation. The treatment strategy Wetlands: Nicaragua is the top ranked 
strategy according to the cost and regulation criteria with the following technological 
parameters (Varela-Ortega et al., 2020b):  

 Water quantity (availability) [m3/d]  The analysis has been conducted with a 
water capacity of 10,000 m3/d.  

 Water quality [e.g. total coliform CFU 
/ml] 

The typical effluent municipal wastewater 
quality consists of the following quality 
parameters: 

25 mg/L for TSS, 31 mg/L for BOD, 56 mg/L 
for COD, 40 mg/L for total nitrogen, 10,000 
No/100ml for total coliforms, 500 mg/L for 
TDS, and 10 mg/L for total organic carbon. 

 

Costs (TU2) 

In the following the costs facts are summarized (Varela-Ortega et al., 2020b):  

 Production costs [€/m3] According to the analysis carried out by the 
decision support tool, the costs for the 
treatment of MWW amount to 0.42 TND/m3 
or 0.13 EUR/m3. With the annually treated 

 Average WW quantity per 
WWTP/industry [m3/d] 

This is not applicable since no treatment 
technology would be applied.  

 Maximal potential amount of reusable 
WW with M4W tech. [m3/d] 

See sentence above.  

 Number of potential WWTP or industries 
that could apply the M4W tech. [no.]  

MWW & TWW: 122 wastewater treatment 
plants in Tunisia in 2018 to considered for 
applying the MADFORWATER technology 
(Office National de l’Assainissement, 2018)  



 
 

115 
 

waste water of 3,650,000 m3 (Ref D 5.2), the 
annual costs would amount to EUR 474,500.    

 Selling price of treated WW [€/m3] N/Av 

 

Expansion potential (TU2) 

In the following the expansion potential is summarized (Varela-Ortega et al., 2020b):  

 

8.7 TU3 & TU4: Strategy description from the MADFORWATER pilots 

Technology data (TU3 & TU4) 

Overall, the situation in Tunisia appears diverse in the possible combination of 
production potentials and agronomic centres that are more wide spread in Tunisia. Touristic 
centres and to irrigate high valuable crops in a highly intensive and surface minimizing way, 
whereas the seasonality of the wastewater availability according to the touristic peak seasons 
should be considered. From the logistic perspective the priority areas to intensify the production 
of high value crops should be the area of Nebeul (73 100 inhabitants) at the south of the Cap 
Bon peninsula.  

The pilot plant operates with the following treatment sections:  

The municipal wastewater (MWW) treatment process consists of a train of multiple 
integrated treatment technologies, namely: (i) a nitrifying trickling filter that provides secondary 
treatment of organics and ammonia, (ii) a secondary settler for sludge sedimentation, (iii) a 
constructed wetland for heavy metals and remaining nutrients removal, (iv) a chemical 
disinfection unit and (v) an excess secondary sludge dewatering system. 

The textile wastewater (TWW) treatment process developed applied in a pilot plant 
consists of the following treatment trains: (i) a coagulation / flocculation pre-treatment unit, (ii) 
a primary clarifier, (iii) an aerobic Moving Bed Biological Reactor (MBBR), (iv) a secondary 
clarifier, (v)  a filter followed by dye adsorption on resins to further remove the remaining color, 
and (vi) a drying bed for sludge dewatering. 

The technological parameters include the following (Varela-Ortega et al., 2020b):  

 Water quantity (availability) [m3/d]  MWW: The pilot plant, with a capacity of 
10 m3/d with a potential volume of 
treating up to 3,650 m3 per year. 

 Average WW quantity per 
WWTP/industry [m3/d] 

To treat the annually produced MWW of 
27.25 Mio m3 in the Cap Bon area (measured 
in 2016) with the technology proposed would 
lead to total annual treatment costs of EUR 
3,542,500. 

 Maximal potential amount of reusable 
WW with M4W tech. [m3/d] 

See sentence above.  

 Number of potential WWTP or industries 
that could apply the M4W tech. [no.]  

MWW & TWW: 122 wastewater treatment 
plants in Tunisia in 2018 to considered for 
applying the MADFORWATER technology 
(Office National de l’Assainissement, 2018) 



 
 

116 
 

 TWW: The pilot plant, with a capacity of 10 
m3/day with a potential volume of treating 
up to 3,650 m3 per year. 

 Water quality [e.g. total coliform CFU 
/ml] 

 MWW: The combination of lagooning and 
Cascade Hybrid Constructed Wetland 
leads to a very high quality effluent, with 
effluent concentrations equal to 18 mg/L 
for BOD, 3 mg/L for ammoniacal nitrogen, 
2 mg/L for phosphate and 460 MPN/100 
mL for fecal coliforms. 

 TWW: N/Ava 

Costs (TU3 & TU4) 

In the following the costs facts are summarized (Varela-Ortega et al., 2020b):  

 Production costs [€/m3]  MWW: According to the analysis carried 
out by the decision support tool, the 
costs for the treatment of MWW amount 
to 1.40 TND/m3 or 0.45 EUR/m3. With the 
annually treated waste water of 3,650 m3 
(Varela-Ortega et al., 2020b), the annual 
costs of 1,643 EUR would occur.  

 TWW: The MADFORWATER pilot plant 
has been installed in the textile industry 
Gwash, located in the governorate of 
Korba (Nabeul, Tunisia), with a capacity 
of 10 m3/day. According to the developed 
DST, the TWW treatment costs amount 
to 1.99 TND/m3 or 0.64 EUR/m3. With the 
annually treated waste water of 3,650 m3 
(Varela-Ortega et al., 2020b), the annual 
costs of 2,336 EUR would occur. 

 Selling price of treated WW [€/m3] MWW & TWW: < 0.5 EUR/m3 

 

Expansion potential (TU3 & TU4) 

In the following the expansion potential is summarized (Varela-Ortega et al., 2020b):  

 Average WW quantity per 
WWTP/industry [m3/d] 

 MWW: The total annual MWW collected in 
the Cap-Bon Basin in 2016, where the pilot 
plant is located, amounts to 27.25 million 
m3 (Office National de l’Assainissement, 
2016). Consequently, the pilot plant would 
be capable of treating 0.01% of the 
wastewater annually at a total cost of 5,110 
TND or 1,643 EUR. 

 TWW: Extrapolated, the pilot plant is 
capable of treating up to 3,650 m3 per year. 
In the Cap-Bon basin where the pilot plant 



 
 

117 
 

is located, a TWW volume of 450,000 m3 
has been collected in the year 2016 
(http://www.nabeul.gov.tn/fr/les-
industries-manufacturieres/). 
Consequently, the pilot plant could treat 
0.8% of the TWW at a cost of 7,264 TND or 
2,336 EUR. 

 Maximal potential amount of 
reusable WW with M4W tech. [m3/d] 

See sentence above 

 Number of potential WWTP or 
industries that could apply the M4W 
tech. [no.]  

 MWW & TWW: 122 wastewater treatment 
plants in Egypt in 2018 to considered for 
applying the MADFORWATER technology 
(Office National de l’Assainissement, 2018) 

 

Stakeholder opinion (TU3 & TU4) 

In the following the stakeholder opinion is summarized (Souissi, 2019):  

 How do you evaluate this treatment in general? 

MWW:  

 

 
Figure 38: MWW Stakeholder opinion on the suitability of nitrifying trickling filters with innovative high specific-surface 
carriers. 

TWW:  



 
 

118 
 

 
Figure 39: TWW Stakeholder opinion on the suitability of moving bed biological reactor. 

 

 
Figure 40: TWW Stakeholder opinion on the suitability of adsorption on innovative resins. 

 

MWW:  

 How do you evaluate this treatment according to the specific needs and characteristics 

of this wastewater and your country / governorate / basin? with possible answers as 

follows:  

 
Figure 41: MWW Stakeholder opinion on the specific needs and characteristics of nitrifying trickling filters with innovative 